
TEST PUMP TP50B                            
  

– 1 – 
 

 

 

ISSUED 2017/09/01 



TEST PUMP TP50B                            
  

– 2 – 
 

 

Ref.№ Code № Parts Name Qty Remark 

1 TP760 TP7 GEAR PUMP ASSY 1 (1, 2, 3, 4, 47, 48, 57) 

2 80626 HEX SOCKET BOLT M8×10 メッキ 1  

3 80482 HEX SET SCREW M4X5 1  

4 87150 TASTEN BAND #190 2  

5 TP531 TP5 LEVER 1  

6 TP532 TP5 LEVER COVER    1  

7 TP524 TP5 PISTON   1  

8 TP522 TP5 PISTON PIN 1  

9 83328 E-SNAP RING ETW-6 2  

10 TP541 TP5 CYLINDER   1  

11 TP721 TP7 CYLINDER SHAFT 1  

12 TP84231 TP5 GREASE NIPPLE 1/8 ALUMINUM   1  

13 84006 O-RING P-20 2  

14 TP521 TP5 LINK PLATE 1  

15 83328 E-SNAP RING ETW-6 2  

16 TP523 TP5 CYLINDER PIN 2  

17 83328 E-SNAP RING ETW-6 2  

18 80623 HEX SOCKET BOLT M6×15 4  

19 81118 SPRING WASHER M6 (CHROM) 4  

20 TP551 TP5 DISCHARGE VALVE SEAT 1  

21 TP020 TP3 OUTPUT VALVE SPRING 1  

22 TP553 RESIN BALL 3/8" 1  

23 TP552 TP5 OUTPUT VALVE JOINT 1  

24 TP056 BALL VALVE 1  

25 EP123 EP1 NIPPLE 1/4"   1  

26 EP162 T-FITTING 1/4 1  

27 EP123 EP1 NIPPLE 1/4" 1  

28 TP056 BALL VALVE   1  

29 85086 ELBOW PT1/4 1  

30 EP453 EP2 JOINT PT 1/4 1  

31 TP561 TP5 PRESSURE GAUGE JOINT 1  

32 TP562 TP50S RELIEF VALVE 1  

33 TP563 TP5 PRESSURE GAUGE 4.0MPA-75 1  

34 TP731 TP7 TANK 1  

36 TP733 TP7 TANK COVER 1  

37 TP748 TP7 TANK COLLAR   4  

38 80623 HEX SOCKET BOLT M6×15 4  

39 81155 PLAIN WASHER   4  

40 81118 SPRING WASHER M6 (CHROM) 4  

41 81016 HEX NUT 6    4  

42 TP762 TP7 MACHINE PLATE 1  

43 TP763 TP7 CAUTION SEAL   1  

44 TP772 TP7 GEAR PUMP SEAL 1 TP747⇒TP771(2008.5) 

771 45 80623 HEX SOCKET BOLT M6×1 2  

46 81118 SPRING WASHER M6 (CHROM)   2  

47 TP735 TP7 TUBE A 1  

48 TP736 TP7 TUBE B     1  

49 TP727 TP7 FILTER  1  

51 TP751 TP7 HEX BIT 1  

52 TP553 RESIN BALL 3/8" 1  

53 TP584 TP5 SUCTION VALVE ASSY 1  

57 87150 TASTEN BAND #190    1  

     

     

     

      

ISSUED 2017/09/01 


